



www.prolamsa.com

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Aceromex, S.A. de C.V. Carretera Monterrey - Laredo Km. 27 Centro Cienega de Flores NL C.P.65550	Aceromex, S.A. de C.V. Carretera Monterrey - Laredo Km. 27 Centro Cienega de Flores NL C.P. 65550	235271
		FECHA/DATE
		01/29/2015

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CÓDIGO/ CODE	DESCRIPCIÓN DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	%C	ANÁLISIS				
							%Mn	%P	%S	%Si		
4500118591	10144492-10	0009415623	0010128675	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1659	0.8555	0.0190	0.0083	0.1156	
4500118591	10144492-120	0009422815	0010124689	300341	CUAD 3.000 0.1880 CGBSDPR STK 6.096	6096 mm	0.1183	0.5592	0.0157	0.0075	0.0064	
4500118591	10144492-120	0009418760	0010124682	300341	CUAD 3.000 0.1880 CGBSDPR STK 6.096	6096 mm	0.1265	0.5574	0.0250	0.0096	0.0096	
4500118591	10144492-120	0009422815	0010124722	300341	CUAD 3.000 0.1880 CGBSDPR STK 6.096	6096 mm	0.1183	0.5592	0.0157	0.0075	0.0064	
4500118591	10144492-120	0009764295	0010124386	300341	CUAD 3.000 0.1880 CGBSDPR STK 6.096	6096 mm	0.1285	0.5530	0.0123	0.0136	0.0087	
4500118591	10144492-120	0009764295	0010124377	300341	CUAD 3.000 0.1880 CGBSDPR STK 6.096	6096 mm	0.1285	0.5530	0.0123	0.0136	0.0087	
4500118591	10144492-120	0009693752	0010123667	300341	CUAD 3.000 0.1880 CGBSDPR STK 6.096	6096 mm	0.0620	0.6830	0.0135	0.0083		
4500118591	10144492-120	0009422815	0010124699	300341	CUAD 3.000 0.1880 CGBSDPR STK 6.096	6096 mm	0.1183	0.5592	0.0157	0.0075	0.0064	
4500118591	10144492-120	0009693752	0010123662	300341	CUAD 3.000 0.1880 CGBSDPR STK 6.096	6096 mm	0.0620	0.6830	0.0135	0.0083		
4500118591	10144492-120	0009693752	0010123664	300341	CUAD 3.000 0.1880 CGBSDPR STK 6.096	6096 mm	0.0620	0.6830	0.0135	0.0083		
4500118591	10144492-120	0009501666	0010123677	300341	CUAD 3.000 0.1880 CGBSDPR STK 6.096	6096 mm	0.0800	0.6680	0.0080	0.0070		
4500118591	10144492-120	0009693752	0010123672	300341	CUAD 3.000 0.1880 CGBSDPR STK 6.096	6096 mm	0.0620	0.6830	0.0135	0.0083		
4500118591	10144492-120	0009693752	0010123660	300341	CUAD 3.000 0.1880 CGBSDPR STK 6.096	6096 mm	0.0620	0.6830	0.0135	0.0083		
4500118591	10144492-120	0009422815	0010124742	300341	CUAD 3.000 0.1880 CGBSDPR STK 6.096	6096 mm	0.1183	0.5592	0.0157	0.0075	0.0064	

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FÍSICAS/ MECHANICAL			PROPERTIES		ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDECENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)				
4500118591	10144492-10	0009415623	0010128675	82	75	59	25	A500 Grado B	146690	Made in Mexico	
4500118591	10144492-120	0009422815	0010124689	80	70	58	24	A500 Grado B	146769	Made in Mexico	
4500118591	10144492-120	0009418760	0010124682	81	73	60	24	A500 Grado B	443196	Made in Mexico	
4500118591	10144492-120	0009422815	0010124722	80	70	58	24	A500 Grado B	146769	Made in Mexico	
4500118591	10144492-120	0009764295	0010124386	81	70	62	24	A500 Grado B	149591	Made in Mexico	
4500118591	10144492-120	0009764295	0010124377	81	70	62	24	A500 Grado B	149591	Made in Mexico	
4500118591	10144492-120	0009693752	0010123667	80	65	60	24	A500 Grado B	77367	Made in Mexico	
4500118591	10144492-120	0009422815	0010124699	80	70	58	24	A500 Grado B	146769	Made in Mexico	
4500118591	10144492-120	0009693752	0010123662	80	65	60	24	A500 Grado B	77367	Made in Mexico	
4500118591	10144492-120	0009693752	0010123664	80	65	60	24	A500 Grado B	77367	Made in Mexico	
4500118591	10144492-120	0009501666	0010123677	80	66	59	24	A500 Grado B	55232	Made in Mexico	
4500118591	10144492-120	0009693752	0010123672	80	65	60	24	A500 Grado B	77367	Made in Mexico	
4500118591	10144492-120	0009693752	0010123660	80	65	60	24	A500 Grado B	77367	Made in Mexico	
4500118591	10144492-120	0009422815	0010124742	80	70	58	24	A500 Grado B	146769	Made in Mexico	



www.prolamsa.com

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Aceromex, S.A. de C.V. Carretera Monterrey - Laredo Km. 27 Centro Cienega de Flores NL C.P.65550	Aceromex, S.A. de C.V. Carretera Monterrey - Laredo Km. 27 Centro Cienega de Flores NL C.P. 65550	235271
		FECHA/DATE
		01/29/2015

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CÓDIGO/ CODE	DESCRIPCIÓN DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	ANÁLISIS				
							%C	%Mn	%P	%S	%Si
4500118591	10144492-120	0009422815	0010124712	300341	CUAD 3.000 0.1880 CGBSDPR STK 6.096	6096 mm	0.1183	0.5592	0.0157	0.0075	0.0064
4500118591	10144492-120	0009693751	0010123873	300341	CUAD 3.000 0.1880 CGBSDPR STK 6.096	6096 mm	0.0610	0.6862	0.0070	0.0020	
4500118591	10144492-120	0009693751	0010123938	300341	CUAD 3.000 0.1880 CGBSDPR STK 6.096	6096 mm	0.0610	0.6862	0.0070	0.0020	
4500118591	10144492-120	0009693751	0010123878	300341	CUAD 3.000 0.1880 CGBSDPR STK 6.096	6096 mm	0.0610	0.6862	0.0070	0.0020	
4500118591	10144492-120	0009693751	0010123907	300341	CUAD 3.000 0.1880 CGBSDPR STK 6.096	6096 mm	0.0610	0.6862	0.0070	0.0020	
4500118591	10144492-120	0009693751	0010123870	300341	CUAD 3.000 0.1880 CGBSDPR STK 6.096	6096 mm	0.0610	0.6862	0.0070	0.0020	
4500118591	10144492-120	0009693751	0010123943	300341	CUAD 3.000 0.1880 CGBSDPR STK 6.096	6096 mm	0.0610	0.6862	0.0070	0.0020	
4500118591	10144492-120	0009501666	0010123684	300341	CUAD 3.000 0.1880 CGBSDPR STK 6.096	6096 mm	0.0800	0.6680	0.0080	0.0070	
4500118591	10144492-120	0009501666	0010123687	300341	CUAD 3.000 0.1880 CGBSDPR STK 6.096	6096 mm	0.0800	0.6680	0.0080	0.0070	

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FÍSICAS/		MECANICAL		PROPERTIES		ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)					
4500118591	10144492-120	0009422815	0010124712	80	70	58	24	A500 Grado B	146769	Made in Mexico		
4500118591	10144492-120	0009693751	0010123873	81	62	55	25	A500 Grado B	11995	Made in Mexico		
4500118591	10144492-120	0009693751	0010123938	81	62	55	25	A500 Grado B	11995	Made in Mexico		
4500118591	10144492-120	0009693751	0010123878	81	62	55	25	A500 Grado B	11995	Made in Mexico		
4500118591	10144492-120	0009693751	0010123907	81	62	55	25	A500 Grado B	11995	Made in Mexico		
4500118591	10144492-120	0009693751	0010123870	81	62	55	25	A500 Grado B	11995	Made in Mexico		
4500118591	10144492-120	0009693751	0010123943	81	62	55	25	A500 Grado B	11995	Made in Mexico		
4500118591	10144492-120	0009501666	0010123684	80	66	59	24	A500 Grado B	55232	Made in Mexico		
4500118591	10144492-120	0009501666	0010123687	80	66	59	24	A500 Grado B	55232	Made in Mexico		